
Village of Tuluksak, Alaska 

WATER TREATMENT STUDY 

Clear water after a successful jar test. Sludge in bottom of jars wntalns iron, manganese, 
arsenlc, and removed wlor compounds. 

Prepared by: 
/"-7 

CE2 Engineers, InC. 
P.O. Box 232946 

Anchorage, Alaska 99523 

August 2007 



Village of Trrlrrksak 
Il'nter Treafnienf Sfrr Tuluksak. Alaska 

TABLE OF CONTENTS 

SECTION PAGE 

........................................................................... I . EXECUTIVE SUMMARY I 

II . INTRODUCTION .................................................................................................... 4 

Ill . EXISTING COMMUNITY WATER SOURCE. NEW WELLS AND TREATMENT 
SYSTEM 

...................................... A . Existing Community Water Source and New Wells 5 
[...]
filtration was successful, and so a second type of pilot test was run with essentially the same 

system, but continuously, as shown in Figure 2. The pilot testing apparatus shown in Figure 8 

was replumbed to include another 8-in dia x 60-in high clear PVC vessel containing a bed of 

coarse anthracite. The pilot run lasted about 8 hours before the coarse anthracite and multimedia 

filters were loaded with contaminants. From observations in the areas of the clear filter colun~ns 

above the filter media, it was noted that floc formation was small. Backwash of both filter 

columns was required after an 8-hour run. The efficiency of the filter run was as follows: 

Filter throughput: 8hr x 60min/hr x 0.7 gallmin = 336 gallons in 8 hours 

Backwash: 2 filters x 52 gallfilter = 104 gallons 

Filter Conditioning: 10 gallons: 

Water treatment process backwash water use = (104 gal + 10 gal) x 100 = 33.9% 
336 gal 

Process efficiency: = 100% - 33.9% = 66.1 % 

Contaminant removal values for this process were good, except for manganese removal. 

However, backwash and filter conditioning required one-third of the treated water, which is 

excessive. Because of excessive backwash water requirements, the pilot run was discontinued. 

It was apparent that successful coagulation of the oxidized iron and color into usable floc 

depends upon an adequate amount of energy imparted to the water during flocculation, and that 

natural flow through coarse anthracite will not work on this water. 

Because of the poor backwash efficiency results in the above pilot test, it was decided that a pilot 

test involving the process as shown in Figure 1 (oxidation, coagulation, multimedia filtration in 

pressure vessels), that is, the same process as completed above without the coarse anthracite 

column, would not yield any better results. 

August 2007 -35- CE2 Engineers, Inc. 



Tuluksak. Alaska 

It was noted that in the batch process, manganese would start leaching back into the clear water 

if the processed water stayed too long (over two hours) in the 300-gallon tank. 

The treatment process removed a significant amount of the total organic carbon (TOC) in the raw 

water. Table 14 below shows the contaminant levels during the pilot test (data from Appendix 

E) . 

TABLE 14 - Contaminant levels for raw and treated water from Water Treatment Process 2 - 
Chemical Oxidation, Coagulation, Coarse Filtration, and Multimedia Filtration in Pressure 
Vessels 

Water TOC UV254 Percent Iron Man- Arsenic True THHM HAA5 
Sample Value Absorption TOC (mg/l) ganese (pg/l) Color Potential Potential 

Location (mg/l) cm" removal (pgfl) (PCu) (mgll) (mg/l) 
Raw Water 48.0 0.0900 8.41 326 49.9 55 140 147 

Effluent from 1.82 0.0260 96% ND 252 ND 0 53.4 40.4 
Multimedia ( 4 0  (<60 
Filter MCL) MCL) 

August 2007 -36- CE2 Engineers, Inc. 



Tuluksak. Alaska 

VII. CONCLUSIONS 

A. Raw water quality from the two wells varied throughout the pilot runs, and were slightly 

different from each other. However, they were similar enough to each other to enable the 

same type of water treatment process. The wells had high levels of iron and manganese, 

low turbidity, moderate arsenic, and moderate to high color. Samples of water, when 

exposed to air, turned reddish brown, indicating that a significant portion of the iron in 

the water was ~ e + ~  that oxidized to ~ e ' ~ .  

B. The iron and manganese appeared to be readily oxidized by potassium permanganate 

(KMn04) without a pH change. 

Color and colloidal iron and manganese were readily removed by the use of a blend of 

inorganic and polymer coagulants. The ratio of inorganic and polymer coagulant 

components could be optimized for best overall performance in removal of turbidity, 

iron, manganese, arsenic, and true color. Filtered water UV254 values indicated lower 

TOC removal than actually occurred during the process. UV254 values did not correlate 

in a linear fashion with actual TOC values, though their directional trend did agree with 

decreases in TOC. However, raw water quality changed during the testing, indicating 

that sustained pumping during production would have to be done to stabilize the raw 

water parameters. 

D. Arsenic was readily removed down to levels well below 10 pgll (new level under the 

Arsenic Rule). Arsenic in all successful jar and pilot tests removed arsenic down to non- 

detectable levels. 

E. Flocculation and settlement were easily accomplished in the jars, but took some work in 

the pilot process (1000:l scaling up) to accomplish the same result. Reconfiguring the 

mixer geometry and paddle shape resulted in successful flocculation in the pilot process. 

This indicated that the energy of flocculation was critical to the success of the process. 

August 2007 -37- CE2 Engineers, Inc. 



IF'nter Trenhi~et~l Stit tlJl Tuluksak, Alaska 

F. Sludge production was in the order of 1 to 1.5 percent of the water used in the process. 

Arsenic in the sludge was below 1 ppm, so that the sludge would not be considered 

hazardous material, and could be disposed of without special precautions. 

G. The floc would settle out at a rate of 4 ft/hr or 0.07 ftlminute. 

H. Sludge remaining in the clarified water too long (about 2-hours) would result in 

manganese leaching into the clarified water, which would raise manganese values in the 

finished water. 

I. Multimedia filtration of the clarified water was excellent, resulting in turbidities of less 

than 0.1 NTU consistently, color between 0 and 5 PCU, and filter runs of up to 48 hours. 

J. Final determination of the level of disinfectant byproducts (DPB, specifically THHM and 

HAAS) due to finished water being disinfected by chlorine will have to await production, 

as the level of TOC in raw water will change (and probably go down) as the wells are 

pumped at production level rates. However, with present well water quality, the process 

will have THHM and HAA5 well below present Stage 1 levels of 80 pg/l and 60 pg/l, 

respectively. Under the Standard Methods for the Examination of Water and Wastewater 

Method No. 5710, DPB potential is found by adding chlorine disinfectant five to ten 

times the amount that process water disinfection uses. In normal practice at a future 

treatment plant in Tuluksak, chlorine disinfectant would be added in the order of 1 mgll. 

Even with rechlorination of the water storage tank one time, the DPB levels should be 

well below the MCL. 

K. The same situation as in I above applies to the finished water's effect on lead and copper. 

Once the treatment system runs on a production basis, and the wells are pumped at 50 to 

60 gpm continuously, a slight change in pH and/or alkalinity may have to be made to 

keep the water from being corrosive to lead and copper. 

Note: Water quality data for well water is typically: Ca 36.1 mg/l as cat*, Hardness 106 

mg/l as CaC03, Alkalinity as CaC03 108 mg/l, TDS 176 mgll, pH 7.06. This gives a 

August 2007 -3 8- CE2 Engineers, Inc. 



Village of T~l r r  ksa k 

calculated Langalier Index (LI) using the AWWA calculator of -0.76 at 45OF, which 

would be the temperature of a typical water distribution loop. This water would be 

slightly corrosive and could cause lead and copper issues in older building plumbing. 

Raising the pH to 7.7 and maintaining the same alkalinity level would produce a LI of 

-0.23. To do this would require addition of soda ash to raise pH, and possibly some 

sodium bicarbonate to restore alkalinity. The actual amounts of chemical added for pH 

and alkalinity adjustment would be fine-tuned after the wells have been in production for 

a while. 

August 2007 -39- CE2 Engineers, Inc. 



Villnge of Tulrrlisnk 
I fTn!rr Trenltrtettt Sflirly Tuluksak, Alaska 

VIII. RECOMMENDATIONS 

A. The water is readily treatable using a conventional process. This process would consist 

of the following steps: 

1. Preheat incoming well water to 50°F for more effective treatment. 

2. Inject a potassium permanganate or chlorine solution into the process stream at about 

5 mgll. For economic and operational considerations, oxidation with ozone was not 

considered, but should remain a possibility down the line. 

3. The process stream would enter a pressure vessel with near plug flow characteristics 

for 40 minutes of detention time. For Tuluksak, this would be about 2,500-gallons at 

60 gpm maximum process flow rate. Having oxidation take place inside the pressure 

vessel would prevent the water from being in contact with air, which would oxidize 

some of the iron in the water, and possibly cause a potassium perrnanganate or 

chlorine overdose. To have control over this step in the treatment process, a closed 

vessel would be the best choice. 

4. The process stream would enter into the flocculation chamber of the conventional 

plant. Residence time in the flocculation chamber would be 30 to 40 minutes at rated 

flow. Flocculation should occur in two stages, and flocculator paddle rotational speed 

controls should have adequate dynamic range. In normal practice in flocculation, 

velocity gradients (G) will vary from 20 to 75 sec" (ftlseclft). It is recommended that 

each of the two flocculator paddles and drives be configured to vary G from 15 to 100 
I sec' . 

5. The clarifier (floc settling section) should have inclined tubes with a steep bottom 

hopper to collect sludge. Sludge should be wasted in short pumping cycles every 15 

to 20 minutes to remove accumulated sludge and prevent leaching of manganese back 

into the water. The clarifier should be sized conservatively to prevent floc from being 

drawn into the filter section of the plant. 

6 .  Water flowing out of the clarifier would enter a multimedia filter section. This 

section should be sized for a filter loading of 2.0 gprnlsq ft maximum for long filter 

August 2007 -40- CE2 Engineers, Inc. 



Villnge of Tzrlu ksn k 
Wnler Tren fttietit Slrrrb Tuluksak, Alaska 

runs. The multimedia filter should be equipped with an air scour system capable of 2- 

cfmlsq ft. 

B. A blend of 80% SternPAC inorganic coagulant and 20% Arctic Floc 12100 polymer is 

recommended for flocculation. These chen~icals are readily available, and when used 

with the oxidized iron, manganese, and color, forms medium floc with good settling 

characteristics, and no floaters. Starting dose would be 10 mgll. Other blends, such as 

Nalco 81 85, or ACH 1 Nalco 8156 or Arctic Floc 12100 could also be used. After the 

wells have been pumped at a 30-60 gpm production rate for some weeks, a few jar tests 

will verify the blend, and it can be adjusted as required. 

C. Based upon pilot testing, disinfectant byproducts (DPB) levels for THHM and HAA5 will 

be well below Stage 1 MCLs (80 pg/l and 60 pg/l, respectively), and no additional 

treatment will be needed for DBP removal. If, in the future, additional DBP reduction is 

required, provision should be made for the addition of a granulated activated carbon 

(GAC) pressure vessel or other process for further removal of disinfectant byproducts if 

the treatment train itself cannot meet future DIDBP standards for THHM and HAA5. 

However, a GAC removal step could be expensive to operate, with the additional cost 

burden of periodically replacing GAC media or having to regenerate it. 

D. Chlorination for disinfection should be kept at the minimum level (0.2 - 0.35 mg/L), in 

order to minimize disinfectant byproducts. 

E. After water production is established and run for a while, filtered water should be 

analyzed and a Langlier Index (LI) calculated for 40°F and for 140°F. If the Langlier 

Index is less than -0.5, the pH, calcium hardness, andlor alkalinity can be adjusted using 

soda ash and sodium bicarbonate, as required, to make the water non-corrosive. The 

140°F value of the LI should also be examined, so the water does not form deposits in or 

corrode water heaters. 

F. Because of issues with the pilot testing system as it related to flocculation and sludge 

removal, manganese levels were higher in the pilot test, even though the jar tests 

August 2007 -41- CE2 Engineers, Inc. 



Ifillnge of T~tlrrksak 
FVnl'nler Trenlnient Study Tuluksak, Alaska 

indicated excellent manganese reduction with several coagulant blends. To minimize 

uncertainties about the recommended process, the following is recommended: 

1. Pump the wells at 30-60 gpm for two weeks (depending upon whether both or one 

well is used as a water source, which is a conservative rate, based upon test pu~llping 

at 75 gpm, when the wells were drilled. 

2. Construct a conventional treatment system pilot apparatus, approximately 2-ft wide x 

2-fi high x 6-fi long from available materials to test the conventional treatment 

process. This apparatus could test different configurations of the clarifier to 

determine the optimum setting to minimize leaching of manganese back into the 

water from process sludge. 

3. Try using a hypochlorite solution for an oxidizer to compare the efficacy of the 

treatment process with that of potassium permanganate for manganese and DPM 

precursor removal. 

4. Utilize the VSW on-site TOC analyzer to accurately determine process TOC removal 

without the problems related to sample logistics, laboratory schedules and limited 

sample hold times. 

August 2007 -42- CE2 Engineers, Inc. 



Appendix A 



Laboratory Analysis Report 

200 W. Potter Drive 
Anchorage, AK 995 18- 1605 
Tel: (907) 562-2343 
Fax. (907) 561-5301 
Web: hnp:Ilu.uw.us.sgs.com 

Paul  Weisner  

Chuck  Eggener Consulting Engr. 

P.O. Box 232946 

Anchorage, AK 99523 

\\'ark Order: 1063346 

Tuluksak VSW W-05-1 Released bv: 

Client: 

Report Date: 

Chuck  Eggener Consulting Engr. 

July 3 1 ,2006  

Forest Taylor 
2006.07.31 G?P- 17:09:02 - 
08'00' 

Enclosed are the analytical results associated with the above workorder. 

As required by the state of Alaska and the USEPA, a formal Quality Assurance/Quality Control Program is maintained by SGS. A 
copy of our Quality Assurance Plan (QAP), which outlines this program, is available at your request. 

The laboratory certification numbers are AK971-05 (DW), UST-005 (CS) and AK00971 (Micro) for ADEC and 001543 for 
NELAP. 

Except as specifically noted, all statements and data in this report are in conformance to the provisions set forth by the SGS QAP, 
the National Environmental Laboratory Accreditation Program and, when applicable, other regulatory authorities. 

If you have any questions regarding this report or if we can be of any other assistance, please contact your SGS Project Manager at 
907-562-2343. 

The following descriptors may be found on your report which will serve to further qualify the data. 

Practical Quantitation Limit (reporting limit). 
Indicates the analyte was analyzed for but not dctectcd. 
Indicates value that is greater than or equal to the MDL. 
The quantitation is an estimation. 
Indicates the analyte is not detected. 
Indicates the analyte is found in a blank associated with the sample. 
The analyte has exceeded allowable regulatory or control limits. 
Greater Than 
The analyte concentration is the result of a dilution. 
Less Than 
Surrogate out of control limits. 
QC parameter out of acceptance range. 
A matrix effect was present. 
The analyte was positively identified, but the quantitation is a low estimation. 
The analyte result is above the calibrated range. 

Note: Soil samples are reported on a dry weight basis unless otherwise specified. 

SGS Environmental Services Inc. 200 W. Potter Dr. Anchorage AK. 99518-1605 t (907) 562-2343 f(907) 561-5301 uww.us.sgs corn 
I 



SGS Ref.# 106334600 1 
Client Xame Chuck Eggener Consulting Engr. 
Project Kame/# Tuluksak VS\V W-05-1 
Client Sample ID W-05-IRW 

Drinking Water 

All Datesmimes are Alaska Standard Time 
Printed Datemime 0713 112006 13:48 
Collected Daterrime 06120/2006 16: 15 
Received Daterrime 06/22/2006 13:06 
Technical Director Stephen C. Ede 

Sample Remarks: 